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1. Applicant & Manufacturer & Test Laboratory Information

1.1  Applicant information

Applicant MaxiEcu sp. z 0.0. sp. k.

Address Stanislawy Fleszarowej-Muskat 7, 81-589 Gdynia, POLAND
Contact Person Marcin Popow

Telephone No. 48-586-760-267

Fax No. -

E-mail marcin@maxiecu.com

1.2 Manufacturer Information

Manufacturer MaxiEcu sp. z 0.0. sp. k

Address Stanislawy Fleszarowej-Muskat 7, 81-589 Gdynia, POLAND

1.3 Test Laboratory Information

Conducted tests were performed at

Laboratory ICR Co., Ltd.

Address 512, Hwanggeum 3-ro 7beon-gil, Hagun-ri, Yangchon-eup, Gimpo-si, Gyeonggi-
0, Korea

Telephone No. +82-2-6351-9002

Fax No. +82-2-6351-9007

RRA No. KR0165

KOLAS No. KT652

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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2. Equipment under Test(EUT) Information

2.1 General Information

Product Name

IV generation MaxiEcu interface

Brand Name -

Model Name 4GENBTM
Additional Model Name -

FCCID 2A3CS4GENBTM
Power Supply DC 12V

2.2 Additional Information

Equipment Class

DTS-Digital Transmission System

Device Type

Stand-alone

Operating Frequency

802.11b/g/n(HT20)

2412 Wz ~2 462 M

802.11n(HT40)

2422 Wz ~2 452 W

Bluetooth LE

2402 Miz ~2 480 W

802.11b 10.97 dBm
802.11g 9.48 dBm
RF Output Power 802.11n(HT20) 9.97 dBm
802.11n(HT40) 6.59 dBm
Bluetooth LE 2.60 dBm
802.11b/g/n(HT20) 11
Number of Channel 802.11n(HT40) 7
Bluetooth LE 40

Modulation Type

Bluetooth LE, 802.11b: DSSS
802.11g/n(HT20/HT40) : OFDM

Antenna Type

Chip Antenna

Antenna Gain

2 dBi

Antenna Operating Mode

Single Antenna Equipment with only one antenna

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222144-0A
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2.3 Mode of operation during the test

- The EUT is continuous transmission mode during the test with set to each of the Low Channel, Middle
Channel, and High Channel at the worst case data rate. The worst case data rate for each modulation is

determined 1 Mbps for IEEE 802.11b, 6 Mbps for IEEE 802.11g, 6.5 Mbps for HT20, 13 Mbps for HT40.

2.4 Modifications of EUT
- None

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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3. Test Summary

3.1 Test standards and results

FCC Part 15 Subpart C

Clause Test items Applied Results
§15.247 (a) (2) 6 dB Bandwidth = PASS
§15.247 (b) (3) Maximum Conducted Output Power X PASS
§15.247 (e) Power Spectral Density X PASS
§15.247 (d) Conducted Spurious Emission X PASS
g%g%g 59?)§§L5.205 Radiated Spurious Emission X PASS
§15.203 Antenna Requirement X PASS

Note : This test report is prepared according to the requirements of ISO / IEC 17025.

3.2 Purpose of the test

- To determine whether the equipment under test fulfills the requirements of the standards stated in FCC Part 15
Subpart C Section 15.247.

3.3 Test Methodology
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10: 2013.

Radiated testing was performed at a distance of 3 m from EUT to the antenna.

3.4 Configuration of Test System

3.4.1 Radiated emission test
Preliminary radiated emissions test were conducted using the procedure in ANSI C63.10: 2013 to determine

the worse operating conditions. Final radiated emission tests were conducted at 3 m Semi Anechoic Chamber.
The turntable was rotated through 360 degrees and the EUT was tested by positioned three orthogonal planes
to obtain the highest reading on the field strength meter. Once maximum reading was determined, the search

antenna was raised and lowered in both vertical and horizontal polarization.

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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3.5 Antenna requirement

According to §15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section.

The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited.

And according to §15.247(b)(4), the conducted output power limit specified in paragraph (b) of this section is
based on the use of antennas with directional gains that do not exceed 6 dBi.

Except as shown in paragraph (c) of this section, if transmitting antennas of directional gain greater than 6 dBi
are used, the conducted output power from the intentional radiator shall be reduced below the stated values in
paragraphs (b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

3.5.1 Result: Pass

The transmitter has a Chip Antenna. The directional gain of the antenna is 2 dBi.

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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4. Used equipment on test

Description Model Name Serial Number Manufacturer Next Cal. (cycle)
X Saﬁlzﬁtyrzuerp FSW85 R&S 101306 2023-03-02 (1Y)
X | Signal Generator SMB100A R&S 180607 2023-03-03 (1Y)
X | DC Power Supply XDL 35-5P Sorensen J00385373 2023-03-03 (1Y)
X | 10 dB Attenuator WA54-10-11 Weinschel - 2023-03-07 (1Y)
X Loop Antenna HFH2-72 Rohde & Schwarz 100506 2023-07-05 (2Y)
X BRS&II:IS%AGND VULB9162 SCHWARZBECK 143 2022-12-08 (2Y)

ANTENNA
X RF Pre Amplifier SCuU08 Rohde & Schwarz 100747 2023-04-13 (1Y)
X | EMI Test Receiver ESR7 Rohde & Schwarz 102034 2023-04-13 (1Y)
= Horn Antenna HF907 Rohde & Schwarz 102556 2022-08-18 (1Y)
X RF Pre Amplifier SCU18 Rohde & Schwarz 102342 2023-04-13 (1Y)
X | EMI Test Receiver ESR26 Rohde & Schwarz 101462 2023-04-13 (1Y)
X Horn Antenna LB-42-10-C-KF AIBFO Inc. 1202024625 2023-03-10 (1Y)
X PreAmplifier AMF-4F-18265-35-8P-1 MITEQ 771846 2023-03-07 (1Y)

X All test equipment used is calibration on a regular basis.

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222144-0A
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5. 6 dB Bandwidth

5.1 Operating environment

Temperature

Relative humidity

123 °C
47 %

52 Measurement method

Standard

5.3 Test data

Operating mode

: §15.247 (a) (2)

: Transmit mode

Test Result : Pass
5.3.1 Measured Results
Modulation Type Channel (Frequency) Measured Value (MHz) Limit (kHz)
0 (2412 M) 9.212
802.11b 6 (2 437 Mitz) 8.986
11 (2 462 M) 8.914
0 (2412 M) 16.370
802.11g 6 (2 437 Mitz) 16.388
11 (2 462 M) 16.394
0 (2412 M) 17.324
802.11n(HT20) 6 (2437 M) 17.318 at least 500
11 (2 462 ) 17.018
3 (2422 M) 33.332
802.11n(HT40) 6 (2 437 M) 33.329
9 (2 452 M) 33.038
0 (2 402 Mz) 0.71
Bluetooth LE 19 (2 440 M) 0.74
39 (2 480 M) 0.73

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222144-0A
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5.3.1.1 Measured Graph for 802.11b

Multiview [ 6dBbw

Ref Level 20

e lp
D3[1] 0.06 dB
9.212 10 MHz
MI1[1] 2.28 dBm
2.412 443 90 GHz

CF 2,412 GHz 5001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table
Type Ref g X-Value ¥-Value Function Function Result
1 2.412443 9 GHz 2.28 dBm
2.407 293 GHz -2.93 dBm
9.2121 MHz 0.06 dB

Low CH

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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Multiviers o 6dBbw

Ref Level 20.00 dBm

Att 30dE  SWT 126 ps (~18 ms)
TDF "FSw85"
1 Frequency Sweep

"v'-"wm’\‘m‘ Ui

CF 2.437 GHz
2 Marker Table
Trc X-Value
1 2.427 4499 GHz
1 2.4223149 GHz
1 8.986 2 MHz

Multiview [ 6dBbw X obw X psd

Ref Level 20,00 dBm

Att 30dB  SWT 126 us (~18 ms)
TOF "FSW&5"
1 Frequency Sweep

CF 2.462 GHz
2 Marker Table
X-Value
2.460 2603 GHz
2.4573209 GHz
8.914 2 MHz

ICRT-QPA-17-03 Rev.2

3| co.r X

RBW 100 kHz
VBW 300 kHz Mode Auto FFT

5001 pts

Y-Value
1.21 dBm
-4.86 dBm
0.04 dB

Mid CH

| X

RBW 100 kHz
VBW 300 kHz Mode Auto FFT

5001 pts

Y-Value
0.76 dBm
-5.48 dBm

-0.12 dB

X

3.0 MHz/

Function

3.0 MHz/

Function

® 1Pk Max
0.04 dB
8.986 20 MHz
1.21 dBm
2.437 44990 GHz

D3[1]

MI1[1]

Span 30.0 MHz

Function Result

® 1Pk Max
D3[1] -0.12 dB
891420 MHz
0,76 dBm
2,460260 30 GHz

MI[1]

Nt

Span 30.0 MHz

Function Result

Report No. ICRT-TR-E222144-0A
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5.3.1.2 Measured Graph for 802.11g

MultiView jmm  6dBbw X baow

1 Frequency Sweep ® 1Pk {
D3[1] 0.00 dB
16.37070 MHz
MI1[1] -0.05 dBm
2.418 72470 GHz

CF 2.412 GHz 5001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table
Type Ref X-Value ¥-Value Function Function Result
B -0.05 dBm
-6.13 dBm
0.00 dB

Low CH

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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Multiviews @ 6dBbw ¥ psd

Ref Level 20.00 dBm

Att 30d8  SWT 126 ps (~18 ms)
TDF "FSwW85"
1 Frequency Sweep

CF 2.437 GHz
2 Marker Table

X-Value
2.4427307 GHz
2.4286557 GHz

16.2887 MHz

Multiview @  6dBbw ®  psd

Ref Level 20.00 dBm

ALL 30dB SWT 126 us (~18 ms)
TDF "FSW85"
1 Frequency Sweep

7 | X

RBW 100 kHz
VBW 300 kHz Mode Auto FFT

5001 pts 3.0 MHz/

¥-Value
-1.79 dBm
-8.05 dBm

-0.00 dB

Function

Ul co.er %

RBW 100 kHz
VBW 300 kHz Mode Auto FFT

® 1Pk Max
D3[1] 0.00 dB
16.388 70 MHz
-1.79 dBm
2.443 73070 GHz

M1[1]

Span 30.0 MHz

Function Result

® 1Pk Max
D3[1] -0.11 dB
16,394 70 MHz
-2, 70 dBm
2,468 73070 GHz

M1[1]

M1
A4
Mz [
*WWMW&MMWWWWWMWW s
ye

CF 2.462 GHz
2 Marker Table

Trc X-Value
2.4687307 GHz
2.452 6497 GHz
16.394 7 MHz

ICRT-QPA-17-03 Rev.2

5001 pts 3.0 MHz/

¥Y-Value
-2.70 dBm
-8.78 dBm

-0.11 dB

High C

Function

Span 30.0 MHz

Function Result

Report No. ICRT-TR-E222144-0A
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5.3.1.3

Multiview [mE 6dBbw

1 Frequency Sweep

CF 2,412 GHz
2 Marker Table
Type Ref X-Value
i 2.411 226 2 GHz
2.403 3077 GHz
17.324 5 MHz

Measured Graph for 802.11n(HT20)

K baow

oo
"‘r.-'l‘ I\‘rnf L‘l"“l,ly.""l'%""

5001 pts

3.0 MHz/

Y-Value Function
-0.91 dBm
-6.97 dBm

-0.07 dB
Low CH

® 1Pk (
D3[1] -0.07 dB
17.324 50 MHz
M1[1] -0.91 dBm
2.411226 20 GHz

Span 30.0 MHz

Function Result

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222144-0A




Multiviews | 6dBbw XK psd ¥ coer

Ref Level 20.00 dBm RBW 100 kHz
Att 30dB  SWT 126 ps (~18 ms) VBW 300 kHz Mode Auto FFT
TDF "FSW85"
1 Frequency Sweep ® 1Pk Max
M2[1] -8.23 dBm
2.428 31370 GHz
M1[1] -1.88 dBm
2.436 22020 GHz

M1
Y

CF 2.437 GHz 5001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table
Trc X-Value Y-Value Function Function Result
2.426 220 2 GHz -1.88 dBm
2.4283137 GHz -8.22 dBm
17.218 5 MHz -0.04 dB

Mid CH

MultiView @@ 6dBbw x ¥ coer K cece ¥ oo

Ref Level 20.00 dBm RBW 100 kHz
Att 30dB SWT 126 us (~18 ms) ® VBW 300 kHz Mode Auto FFT
TDF "FSWa5s"
1 Frequency Sweep ® 1Pk Max
D3[1] 0.09 dB
17.018 60 MHz
MI1[1] -2.46 dBm
2.46122020 GHz

CF 2.462 GHz 2001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table
X-Value ¥-Value Function Function Result
2.461 220 2 GHz -2.46 dBm
2.453 3077 GHz -8.60 dBm
17.0186 MHz 0.09 dB

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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5.3.1.4 Measured Graph for 802.11n(HT40)

Multiview [mm  6dBbw

Ref Level

CF 2,422 GHz
2 Marker Table
Type Ref g X-Value
1 2.414 082 GHz
2.405191 GHz
33.332 MHz

M1

‘,.ILl,\'lﬂ‘,“‘."|‘-Ail.,l_|FFf-\l‘lty‘”’»,lf1'lJﬂ\'IHw'N'L.-h||-"|f.‘Ji.".’I'Lll.f’.u'f\ih-\ml.l‘!lfrl'\llﬂ,‘k .‘""“"“ gt ot A i g

5001 pts 6.0 MHz/

¥-Value Function
=4.33 dBm
=10.72 dBm
0.15 dB

e 1Pk
D3[1] 0.15 dB
33.3320 MHz
MI1[1] -4,33 dBm
2.414 0820 GHz

[
il 'M"WLN':MI‘.'I“\'“ / W‘n’*,‘\li\l\ "

Span 60.0 MHz

Function Result

Low CH

ICRT-QPA-17-03 Rev.2
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Multiview [ 6dBbw X psd

Ref Level 20.00 dBm ® RBW 100 kHz

Att 30dB  SWT 5.01 ms ® VBW 300 kHz Mode Auto Sweep
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max
D3[1] -0.24 dB
33.3290 MHz
M1[1] -5.44 dBm
2.447 4740 GHz

CF 2.437 GHz 5001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
X-Value ¥-Value Function Function Result
2.447 474 GHz -5.44 dBm
2.420 203 GHz -11.76 dBm
32.329 MHz -0.24 dB

Multiviews | 6dBbw psd b 4 b 4

Ref Level 20.00 dBm RBW 100 kHz

Att 30dB  SWT 5.01 ms ® VBW 300 kHz Mode Auto Sweep
TDF "FSWwa5"

1 Frequency Sweep ® 1Pk Max
D3[1] -0.12 dB
33.0380 MHz
M1[1] -5.61 dBm
2.462 4740 GHz

M1
W/W_W\/VMM
¥, D3
M& Yﬁ%ﬂ'nf \ww

CF 2.452 GHz 5001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
Ref Trc X-Value ¥-Value Function Function Result
2.462474 GHz -5.61 dBm
2.435347 GHz -11.82 dBm
33.038 MHz -0.12 dB

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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5.3.1.5 Measured Graph for Bluetooth LE

Multiview [ Spum X spmz x

Spm3 Spomd X spms Sp.mb X spm7 X  spme

Ref Level

Att SWT 41.71 s (
TDF "RF21.TDF"
1 Frequency Sweep

Mode At

e 1P
M1[1] 0.24 dBm
2.401871 10 GHz

CF 2,402 GHz
2 Marker Table
Type Ref

X-Value ¥-Value Function Function Result
M1 2.401 8711 GHz ) 5 )
Ti 3

=}
, n 707.30
T2 3 n

1001 pts 300.0 kHz/

Span 3.0 MHz

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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Multiview B Spum X | spmz X  spmsz

Ref Level 20.00 dBm

Att 30dB  SWT 41.71 ps [~7.6 ms)
TDF "RF21.TOF"
1 Frequency Sweep

CF 2.44 GHz
2 Marker Table
X-Value
2.4298651 GHz
2.4394725 GHz
2.4402128 GHz

Multi¥iew @ Spum

Ref Level 20.00 dBm

TDF "RF21.TOF"
1 Frequency Sweep

CF 2.48 GHz
2 Marker Table
X-Value
2.479937 1 GHz
2,4794735 CHz
2,4802128 GHz

ICRT-QPA-17-03 Rev.2

X spma X spms

® RBW 100 kHz
® VYBW 300 kHz

® RBW 100 kHz
Att 30dB  SWT 41.71 ps (~7.6 ms) ® VYBW 300 kHz

1001 pts

¥-Value
0.92 dBm
-5.14 dBm

Mode Auto FFT

300.0 kHz/

Function
ndB
ndB down Bw
Q) Factor

Mode Auto FFT

300.0 kHz/

Function
ndB
ndB down BW
Q) Factor

o 1Pk Max
M1[1] -0.37 dBm
2.439865 10 GHz

Span 3.0 MHz
Function Result
5.0 cdB
740.20 kHz
3296.0

e 1Pk Max
M1[1] 0.92 dBm
2.479937 10 GHz

Span 3.0 MHz

Function Result

5.0 dB
734.30 kHz
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6. Maximum Conducted Output Power

6.1 Operating environment

Temperature

Relative humidity

125 °C
146 %

6.2 Measurement method

Standard

6.3 Test data

Operating mode

: §15.247 (b) (3)

: Transmit mode

Test Result : Pass
6.3.1 Measured Results
Modulation Type Channel (Frequency) Meas(udrBe:])Value Limit (dBm)
1(2412 W) 10.97
802.11b 6 (2 437 M) 9.67
11 (2 462 M) 9.09
1(2 412 M) 9.48
802.11g 6 (2 437 M) 8.35
11 (2 462 MiHz) 7.80
1(2 412 M) 9.97
802.11n(HT20) 6 (2 437 M) 8.94 30 (1 Watt)
11 (2 462 M) 8.22
3 (2422 M) 6.59
802.11n(HT40) 6 (2 437 M) 6.04
9 (2 452 M) 5.86
0 (2 402 M) 1.78
Bluetooth LE 19 (2 440 MHz) 1.70
39 (2 480 i) 2.60

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222144-0A
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Multi¥iew (R 6dBbw

Ref Level 3
At
TDF
1 Frequency Sweep

CF 2.412 GHz

x

SWT 1.01

6.3.1.1 Measured Graph for 802.11b

1001 pts

Low CH

® 1Pk Max
M1[1] 10.97 dBm
2.4117900 GHz

Span 30.0 MHz
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Mubtiview B 6dBbur X opsd x X

Ref Level 30.00 dBm ® RBW 1 MHz

Att 40 dB SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max

M1[1] 9.67 dBm
2,436 850 0 GHz

CF 2.437 GHz 1001 pts 3.0 MHz / Span 30.0 MHz

Multi¥iew (R 6dBbw

Ref Level 30.00 dBm RBW 1 MHz
Att 40 dB SWT 101 ms @ VBW 3 MHz Mode Auto Sweep
TDF "FSW85"

1 Frequency Sweep ® 1Pk Max

M1[1] 9.09 dBm
2,4618200 GHz

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
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6.3.1.2 Measured Graph for 802.11g

Multi¥iew [ 6dBbw x

SWT 1.01 ms

® 1Pk %
M1[1] 9.48 dBm
2.412 7790 GHz

CF 2.412 GHz 1001 pts Span 30.0 MHz

Low CH
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Mubtiview B 6dBbur X opsd x X

Ref Level 30.00 dBm ® RBW 1 MHz

Att 40 dB SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max

M1[1] 8.35 dBm
2,437 7490 GHz

CF 2.437 GHz 1001 pts 3.0 MHz / Span 30.0 MHz

MultiView BB 6dBbw K opsd x x

Ref Level 30.00 dBm RBW 1 MHz

Att 40 dB SWT 1.01 ms @ VBW 3 MHz Mode Auto Sweep
TDF "FSWes"

1 Frequency Sweep ® 1Pk Max

M1[1] 7.80 dBm
2,462 749 0 GHz

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
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6.3.1.3 Measured Graph for 802.11n(HT20)

Multi¥iew [ 6dBbw x

SWT 1.01 ms

® 1Pk %
M1[1] 9.97 dBm
2.416 5250 GHz

CF 2.412 GHz 1001 pts Span 30.0 MHz

Low CH
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1 Frequency Sweep ® 1Pk Max

M1[1] 8.94 dBm
2,441 5250 GHz

CF 2.437 GHz 1001 pts 3.0 MHz / Span 30.0 MHz

MultiView [ 6dBbw

Ref Level 30.00 dBm RBW 1 MHz

Att 40 dB SWT 1.01 ms @ VBW 3 MHz Mode Auto Sweep
TDF "FSWes"

1 Frequency Sweep ® 1Pk Max

M1[1] 8.22 dBm
2,466 496 0 GHz

CF 2.462 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A




| O| X|(page) : ( 28 )/( Z(Total) 90 )

6.3.1.4 Measured Graph for 802.11n(HT40)

Multiview [ 6dBbw x

SWT 1.01 ms

e 1Pk X
M1[1] 6.59 dBm
2.4309310 GHz

CF 2.422 GHz 1001 pts Span 60.0 MHz

Low CH
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Mubtiview B 6dBbur X opsd x X

Ref Level 30.00 dBm ® RBW 1 MHz

Att 40 dB SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max

M1[1] 6.04 dBm
2,445991 0 GHz

CF 2.437 GHz 1001 pts 6.0 MHz / Span 60.0 MHz

MultiView BB 6dBbw K opsd x x

Ref Level 30.00 dBm RBW 1 MHz

Att 40 dB SWT 1.01 ms @ VBW 3 MHz Mode Auto Sweep
TDF "FSWes"

1 Frequency Sweep ® 1Pk Max

M1[1] 5.86 dBm
2,4608710 GHz

CF 2.452 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
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6.3.1.5

CF 2.402 GHz

Measured Graph for Bluetooth LE

Spm3 X spma X spms x

RBW 1
VBW 3 z Mode Auto FFT

1001 pts

Sp.mb X spm7

300.0 kHz/

X  spme

e 1Pk X
M1[1] 1.78 dBm
2.401853 10 GHz

Span 3.0 MHz

Low CH
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Multiview DB Spaum X spmz X spmsz ¥ spma X spms

Ref Level 20.00 dBm RBW 1 MHz
Att 30dB ® SWT 1 ms (~156 ms) ® VBW 3 MHz Mode Auto FFT
TDF "RF21.TOF"

1 Frequency Sweep ® 1Pk Max

MI[1] 1.70 dBm
2.439 847 20 GHz

CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz

Multi¥iew [ Spum Sp.md

Ref Level 20.00 dBm RBW 1 MHz

Att 30dB ® SWT 1 ms (~156 ms) ® VBW 3 MHz Mode Auto FFT
TDF "RF21.TOF"

1 Frequency Sweep ® 1Pk Max

Mi1[1] 2.60 dBm
2,479 703 30 GHz

CF 2.48 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
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7. Power Spectral Density

7.1 Operating environment

Temperature 125 °C
Relative humidity 146 %

7.2 Measurement method

Standard : 815.247 (e)

7.3 Test data

Operating mode : Transmit mode

Test Result : Pass
7.3.1 Measured Results
Modulation Type Channel (Frequency) Highesz;;g;a' level Limit (dBm/3kHz)
1(2 412 M) -12.78
802.11b 6 (2 437 M) -13.93
11 (2 462 M) -14.42
1 (2412 M) -16.10
802.11g 6 (2 437 M) -17.21
11 (2 462 MiHz) -17.88
1 (2412 M) -15.67
802.11n(HT20) 6 (2 437 M) -16.80 8
11 (2 462 MiHz) -17.44
3 (2422 W) -17.84
802.11n(HT40) 6 (2 437 Mitz) -19.36
9 (2 452 Miz) -18.40
0 (2 402 M) -14.75
Bluetooth LE 19 (2 440 i) -13.91
39 (2 480 ) -12.88

ICRT-QPA-17-03 Rev.2
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MultiView [ 6dBbw

Ref Level 10.00 dB
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TOF "

1 Frequency Sweep
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Measured Graph for 802.11b
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Multiview [ 6dBbw X esd XK | coer x

Ref Level 10.00 dBm RBW 3 kHz
Att 20dB  SWT 2.79 ms (~22 ms) ® VBW 10 kHz Mode Auto FFT
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max

M1[1] -13.93 dBm
2,435 1120 GHz

CF 2.437 GHz 1001 pts 1.5 MHz/ Span 15.0 MHz

MultiView [ 6dBbw

co.er

Ref Level 10.00 dBm RBW 3 kHz

Att 20dB  SWT 279 ms (~22 ms) ® ¥YBW 10 kHz Mode Auto FFT
TDF "FSWes"

1 Frequency Sweep ® 1Pk Max

M1[1] -14.42 dBm
2,460 112 0 GHz

. MWMMWWWM%

CF 2.462 GHz 1001 pts 1.5 MHz/ Span 15.0 MHz
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Measured Graph for 802.11g

Multiview [ 6dBbw 5 X | coer X cece

Ref Level 10.00 dB RBW 3 kHz
Att AE VBW 10 kHz Mode Auto FFT
TDOF
1 Frequency Sweep e 1Pk Max
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2.410926 0 GHz

CF 2.412 GHz 1001 pts Span 25.0 MHz
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Att 20dB  SWT 2.79 ms (~33 ms) ® VBW 10 kHz Mode Auto FFT
TDF "FSW35"
1 Frequency Sweep ® 1Pk Max
M1[1] -17.21 dBm
2.435926 0 GHz

CF 2.437 GHz 1001 pts 2.5 MHz/ Span 25.0 MHz

MultiView [ 6dBbw co.er

Ref Level 10.00 dBm RBW 3 kHz
Att 20dB  SWT 279 ms (~33 ms) ® ¥YBW 10 kHz Mode Auto FFT
TDF "FSWes"
1 Frequency Sweep ® 1Pk Max
M1[1] -17.88 dBm
2,460926 0 GHz

CF 2.462 GHz 1001 pts 2.5 MHz/ Span 25.0 MHz
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Measured Graph for 802.11n(HT20)

Multiview [ 6dBbw X cece

Ref Level 10
Mode Auto FFT
T SWE5
1 Frequency Sweep ® 1Pk
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1 Frequency Sweep
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MultiView [ 6dBbw

Ref Level 10.00 dBm
Att 20 dB
TDF "FSWes"
1 Frequency Sweep

CF 2.462 GHz
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SWT 2.79 ms (~33 ms] ® VBW 10 kHz
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RBW 3 kHz

SWT 279 ms (~33 ms) @ VBW 10 kHz

1001 pts

Mode Auto FFT

Mode Auto FFT

2.5 MHz/
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o 1Pk Max
M1[1] -16.80 dBm
2.434 6520 GHz

Span 25.0 MHz

e 1Pk Max
M1[1] -17.44 dBm
2,459 6520 GHz

Span 25.0 MHz
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MultiView [ 6dBbw

Ref Level 10.0
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TCF
1 Frequency Sweep
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7.3.1.4 Measured Graph for 802.11n(HT40)
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Multiview [ 6dBbw X esd XK | coer x

Ref Level 10.00 dBm RBW 3 kHz
Att 20 dB  SWT 5.58 ms (~57 ms) ® ¥VBW 10 kHz Mode Auto FFT
TDF "FSW35"

1 Frequency Sweep ® 1Pk Max

M1[1] -19.36 dBm
2,434702 0 GHz

il

CF 2.437 GHz 1001 pts 5.0 MHz / Span 50.0 MHz

MultiView [ 6dBbw

Ref Level 10.00 dBm RBW 3 kHz
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1 Frequency Sweep * 1Pk Max
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Measured Graph for Bluetooth LE
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Multiview DB Spaum X  spmz x ¥ spma X spms
Ref Level 10.00 dBm RBW 3 kHz
Att 20dB  SWT 1.4 ms(~9.7 ms) ® VBW 10 kHz Mode Auto FFT

TDF "RF21.TOF"

1 Frequency Sweep ® 1Pk Max

MI[1] -13.91 dBm
2.439851 60 GHz

CF 2.44 GHz 1001 pts 150.0 kHz/ Span 1.5 MHz

MultiView [ Sp.um Sp.md

Ref Level 10.00 dBm RBW 3kHz

Att z20dB  SWT 1.4 ms (~9.7 ms] ® VBW 10 kHz Mode Auto FFT
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1 Frequency Sweep * 1Pk Max

M1[1] -12.88 dBm
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8. Conducted Spurious Emission

8.1 Operating environment

Temperature : 25 °C

Relative humidity 146 %

8.2 Measurement method

Standard : 815.247 (d)

8.3 Test data

Operating mode : Transmit mode
Test Result : Pass
8.3.1 Measured Results

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222144-0A
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8.3.1.1 Unwanted Emissions In Non-Restricted Frequency Bands for 802.11b

Multi¥iew B 6dBbuw

1 Frequency Sweep
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Mubtiview EE  6dBbw X | psd X X

Ref Level 10.00 dBm ® RBW 100 kHz
Att 20dB  SWT 265 ms ® VBW 300 kHz Mode Auto Sweep
TDF "FSWwa5"

1 Frequency Sweep e 1Pk Max

M1[1] -48.86 dBm
3.243 0 GHz

A

1001 pts 2.65 GHz/ 26.5 GHz
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8.3.1.2 Unwanted Emissions In Non-Restricted Frequency Bands for 802.11g
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MultiView [ 6dBbw
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8.3.1.3 Unwanted Emissions In Non-Restricted Frequency Bands for 802.11n(HT20)
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MultiView [ 6dBbw
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8.3.14 Unwanted Emissions In Non-Restricted Frequency Bands for 802.11n(HT40)

MultiView BB 6dBbw x ¥ psd X e K ocece
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8.3.1.5 Unwanted Emissions In Non-Restricted Frequency Bands for Bluetooth LE
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Band Edge for 802.11b
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Band Edge for 802.11g
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8.3.1.8 Band Edge for 802.11n(HT20)
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8.3.1.9 Band Edge for 802.11n(HT40)
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8.3.1.10 Band Edge for Bluetooth LE
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